PATIENT PROFILE: MOTHER/BABY UNIT

MATERNAL INFORMATION: AGE: G: P:  Ab: NEWBORN INFORMATION: LEVEL 1/LEVEL II(if nursery)
Type of Del: SVD/VE/FORCEPS EPIS/LAC: EBL: BOY/GIRL APGAR: / WEIGHT
Gest Age: LGA /AGA SGA Hct:
DEL Date Time: Epis /Lac
Anesthesia: ITN Precautions Unit: Glucose Screen:
Known Risk Factors: EBL Vital Signs: Q4hr/TID PKU #1:
Rubella: Immune/non-immune Blood Type: Feeding: Breast # least Q3hrs and PRN
DC Class given: BM: Bottlr # lease Q4hrs, house formula DC Class:
Vital Signs Activity: Diet: Notify MO if: Circ:
Resp. Bedrest *Temp unstable or > 100.4 R Permit Signed
Temp: BR Previleges *RR > 60 or < 30 post 4hr of life Type:
PB/Gomco/Morgan
Pulse May Shower 1% void post circ.
BP Amb. with assist Complications
Br/Fundus/Lochia Ambulate Encourage Fluids Npo 2 hrs prior to circ
Epis/Lac/Incision Intake and Output
Date ord | Treatments/Special Notes Times Date ord | Treatments/Special Notes Times
Catherize with straight catheter X 1 if dis and unable to void. Daily wt.
Obtain C&S of urine & send to lab. Notify MO if any further problem Alcohol to cord @ feeding and with diaper changes

SITZ BATH X 30 MIN TID PRN

Anesthesia Spinal/ITN Narcotic Orders

a. No central nervous system depressants unless ordered or
authorized by anesthesia provider

b. Call the duty anesthesia provider for questions or:

if the patient has symptoms not relieved by the medication orders

or if the respiratory rate is < 12 per min

b. If the respiratory rate is < 10 per min, call MO or ER MO

Stat & call an anesthesia provider
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MATERNAL MEDICATIONS AND TESTS

NEWBORN MEDICATIONS AND TESTS

ALLERGIES:

ALLERGIES:

Date Ord

Medications Times

Date Ord.

Medications

Times

PNV 1 tab PO QD 0800

Ferro-Sequels 1 tab PO BID 0800,1700

Dulcolax 2 tabs PO HS PPD#1 if no BM @ 2200

Motrin 800 mg PO Q 8 hrs PRN pain

Percocet 1-2 tabs PO Q 3-4 hrs PRN pain x 5 days

Tylenol 325 mg 1-2 tabs PO Q 3-4 hrs PRN pain

Epifoam spray, Tuck, Dibucaine Oietment |

All @ Bedside PRN Epis discomfort & or Hemorroids

Lanoline ointment @ bedside PRN Breasts

Spinal Narcotic (ITN) Medications:

Narcan 2 (0.4 mg) ampules @ bedside always

Benadryl 25-50 mg PO, IM, IVPB Q 6 hrs PRN itching

Reglan 10 mg PO or 1V Q6 hrs PRN nausea

Phenergan 25 mg IM, Q 6 hrs PRN nausea

Nubian 0.1mg/kg or () mg IM Q 3 hrs PRN nausea,

Vomiting, itching unrelieved pain, urinary
retention

Date ord.

Lab Tests/Exams & Consult

Date Comp.

If Jaundice recognized < 24hrs, draw serum

neonatal biliruben & notify MO |

If jaundice reognize>24 hrs, draw serum

Date Ord

Lab Tests /Exam & Consultations Date Comp

neonatal biliruben & and notify MO < 13mg/dl

Hct PPD#2, Results on Ward by 0700

Newborn screening Tests: (OKU-Cath-T-4-Hemoglobin)

On DC & @ 2wk Well Baby Check
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